


 - i - 

Table of Contents 
Page 

 

List of Tables............................................................................................................................ viii 
 

Lists of Figures and Appendices ................................................................................................. ix 
 

Acronyms .................................................................................................................................... x 

2012 ICIP Introduction ............................................................................................. xii

Intended Use of the 2012 ICIP................................................................................................ xii
[...]
After compiling this estimate, the expected debt services for 2012-2013 and beyond as well 
as the estimated project costs from the recommendations in Chapters 3 and 4 were added to 
the appropriation total.  The Main Street Water Main Replacement project, which was as-
sumed to be financed over 30 years at an interest rate of 3.5% per year, was assumed to begin 
to be paid in the 2013-2014 fiscal year, adding an additional $69,300 per year to the total ap-
propriations for the Village. 
 
5.5.2 Estimating Future Revenues 

After estimating the future appropriations, it became apparent that paying for the 2012 ICIP 
would leave the budget running a deficit of an estimated $66,000 in the water fund for the 
2012-2013 fiscal year if the planned rate structure coming into effect on June 1, 2012 were to 
be implemented.  There are a few ways the Village could pay for this deficit. 
 
One possible way to cover the deficit involves raising the water rates greater than what they 
would be starting June 1, 2012.  The table below compares the actual rates that are to come 
into effect on June 1, 2012 to one set of proposed rates that would cover the deficit in the wa-
ter fund for the 2012-2013 fiscal year. 
 

PROPOSED WATER USAGE RATES FOR 2012-2013 FISCAL YEAR 

 

Actual Rates Effective 
June 1, 2012 

Proposed Rates 
 2012-2013 Fiscal Year 

Flat Base 
Rate 

(charged 
quarterly) 

Consumption 
Rate 

(per 1,000    
gallons) 

Flat Base 
Rate 

(charged 
quarterly) 

Consumption 
Rate 

(per 1,000    
gallons) 

Users Inside the Village $  27.50 $  3.60 $  30.00 $  4.10 

Users Outside the Village 
(in a district) 

$  32.50 $  4.55 $  35.00 $  5.05 

Users Outside the Village 
(not in a district) 

$  37.50 $  4.75 $  40.00 $  5.25 

 
These rates would allow the Village to operate at a modest surplus of approximately $2,000.  
The table in Appendix G considers these rates in 2012-2013, and proposes further rate in-
creases every year through 2021-2022.  If the Village were to pursue the scheduled rate 
structure proposed in Appendix G, the Village could reestablish the water reserve fund and 
have a balance of approximately $317,000 within 10 years.  Until 2016-2017, the contribu-
tions to the reserve fund would be under $10,000 per year if contributions are made, but 
starting in 2016-2017, the Village would have an additional $35,000 to $65,000 available per 
year to pursue some of the Priority 2 projects, which may become Priority 1 projects in that 
time frame. 
 
The two rate increases in 2012-2013 and 2013-2014 in this proposal would be large, with in-
creases to the total water bill for the average residence ranging from 12% to 18% from the 



 

 

Village of Perry  Clark Patterson Lee 
2012 Infrastructure Capital Improvement Plan 5-8 February 2012 

previous year, depending on the year and whether the user resides within the Village or out-
side the Village.  In 2014-2015, the rates would increase by $0.05 per thousand gallons, 
representing an increase in the annual water bill per resident of 0.7% or less.  In 2015-2016, 
the base rates would increase by $2.50 per unit, as well an increase of $0.05 per thousand 
gallons, resulting in a total water bill increase of 2% to 3%.  From 2016-2017, the rates 
would increase by $0.05 per thousand gallons, representing an increase in the annual water 
bill per residence of 0.7% or less every year. 
 

 
 
 



 

 

Village of Perry  Clark Patterson Lee 
2012 Infrastructure Capital Improvement Plan 6-1 February 2012 

6. Wastewater Treatment Facility 

6.1 Introduction 

The Village of Perry WWTF was constructed in the 1970s and was upgraded as part of a 1994 
project.  The WWTF treats an average daily wastewater flow of 0.692 mgd, with a permitted av-
erage daily flow capacity of 0.97 mgd.  The plant utilizes clarification, biofiltration, and 
anaerobic digestion to treat wastewater collected throughout the Village and from parts of the 
Town of Castile.  Figure 1 at the end of this report shows the location of the Perry WWTF.  Fig-
ure 5 shows an aerial photograph of the WWTF site, and Figure 6 shows a wastewater treatment 
process schematic for the WWTF.  Appendix H includes photographs of the WWTF site. 
 
Chapter 6 of this ICIP will provide an in-depth analysis and evaluation of the facilities at the 
WWTF within a series of tasks.  The results of this evaluation will allow CPL to identify the 
processes and equipment that are in need of improvement, in order to ensure that the Village will 
be able to continue to discharge high quality treated effluent into the environment. 
 

6.1.1 Scope of Chapter 

The scope of this chapter on the WWTF has been divided into the ten tasks listed below. 

Task 6.A Meet with Village staff to gain additional information regarding current 
WWTF operations. 

Task 6.B Review the 2001 ICIP to reevaluate the existing conditions and history 
of the existing WWTF, updating any improvements since the 2001 
ICIP. 

Task 6.C Review past reports and records for the WWTF. 

Task 6.D Determine future flow and loading demands at the WWTF.  Utilize 
available water usage and flow data to evaluate the impact of inflow 
and infiltration (I/I) on the WWTF, and analyze the impacts of present 
and future water quality regulations on the WWTF. 

Task 6.E Evaluate current treatment processes and facilities at the WWTF, using 
the Recommended Standards for Wastewater Facilities, 2004 Edition 
(commonly referred to as the “10 States Standards” for Wastewater Fa-
cilities) and discussions with the New York State Department of 
Environmental Conservation (NYSDEC) as bases for evaluation. 

Task 6.F Evaluate sludge handling and disposal alternatives, and provide associ-
ated costs. 

Task 6.G Perform an energy audit at the WWTF. 



 

 

Village of Perry  Clark Patterson Lee 
2012 Infrastructure Capital Improvement Plan 6-2 February 2012 

Task 6.H Work with Village staff to identify shortcomings and desired improve-
ments at the WWTF.  This task will include a discussion of projects that 
are currently underway (such as the Flow Management Plan, or “750 
Plan”) as well as projects under consideration for the near future (such 
as making repairs to the cracked digester cover), in order to provide a 
comprehensive evaluation of desired improvements to the WWTF. 

Task 6.J Analyze potential improvements, including associated costs, required to 
meet current and future regulatory requirements at the WWTF. 

Task 6.K Provide conclusions and recommendations for improvements to the 
WWTF, including associated costs. 

 

(To avoid potential confusion with section 6.1, there is no task labeled “Task 6.I.”) 
 

6.1.2 Related Sections 

6.1.2.1 Related Chapters in the 2012 ICIP 

The following chapters of the 2012 ICIP are relevant to this chapter. 

 2012 ICIP Introduction 

 Chapter 8- Recommendations for WWTF Improvements 

 Chapter 10- Sewer Fund Financials 
 

In addition to the above chapters, the following chapters may be relevant to this chapter.  

 Chapter 7- Wastewater Collection System 

 Chapter 9- Recommendations for Wastewater Collection System Improvements 

 Chapter 12- Potential Funding Sources 
 

6.1.2.2 Figures 

The following figures for the 2012 ICIP are relevant to this chapter. 

 Figure 1- WTP, WWTF, Village Hall Location Map 

 Figure 5- WWTF Aerial Photograph 

 Figure 6- WWTF Existing Process Flow Schematic 
 

6.1.2.3 Appendices 

The following appendices to the 2012 ICIP are relevant to this chapter. 

 Appendix H- WWTF Site Photographs 

 Appendix I- Existing SPDES Permit for Village of Perry WWTF 

 Appendix J- Summary of Monthly WWTF Operational Reports, 2009-2010 

 Appendix K- Energy Use Data for WWTF and Pump Stations 

 Appendix L- WWTF Process Calculations 



 

 

Village of Perry  Clark Patterson Lee 
2012 Infrastructure Capital Improvement Plan 6-3 February 2012 

6.2 WWTF Background 

The existing WWTF was constructed in 1973, with major upgrades being implemented in 1981 
and 1994.  In 1981, the primary and final clarifiers were each expanded by adding a third tank to 
each process.  In 1994, the New York State Department of Environmental Conservation 
(NYSDEC) implemented new requirements for ammonia removal in the State Pollution Dis-
charge Elimination System (SPDES) permit at the site.  In response, the Village replaced the 
rock media in the trickling filter with prefabricated plastic media and installed the biotower. 
 
Figure 5 at the end of this report shows an aerial photograph of the WWTF site, and Figure 6 
shows a schematic outlining the wastewater treatment process flow at the WWTF.  Appendix H 
shows photographs of the WWTF site. 
 
The treatment process at the WWTF begins at the influent structure, which passes on flows to the 
three primary clarifiers operated in parallel.  After clarification, wastewater flows through a 
trickling filter, and is the pumped to the biotower trickling filter before flowing to the final clari-
fiers.  After final clarification, the treated wastewater flows through the former chlorine contact 
tank and is discharged into the Silver Lake Outlet, which is over 170 feet below the grade of the 
WWTF. 
 
The influent structure contains a comminutor, a bar screen with an automatic mechanical scraper, 
and a grit removal channel.  The bar screen and mechanical scraper are used very rarely, as the 
screen typically removes raw sludge from the wastewater.  Flows are usually diverted to the 
comminutor, which grinds up solids such as rags before allowing this debris to pass downstream.  
Grit removal is manually removed from the grit removal channel in the influent building. 
 
Flow is directed from the influent building into the three primary clarifiers, operated in parallel.  
Each of the three rectangular tanks is 56 feet long by 12 feet wide, with an average water depth 
of 7 feet.  The tanks allow for settling of primary sludge, which is collected in hoppers at the up-
stream end of the tanks and conveyed to the primary anaerobic digester.  Clarified effluent flows 
over the weirs at the downstream end of the tanks and flows into the primary trickling filter. 
 
The trickling filter and biotower are operated in series, with flows being treated in the shorter 
trickling filter before being pumped into the biotower.  The trickling filter is 54 feet in diameter, 
with a media depth of roughly 6 feet.  The biotower is a taller trickling filter, and is 54 feet in di-
ameter, with a media depth of 15 feet.  The biotower also has height for expansion, with a 
maximum potential media depth of 21 feet that would be available if the daily flow capacity 
were to expand or if more stringent limitations are imposed on the WWTF in the future.  Each 
filter features prefabricated plastic media that is optimized for biological growth that can reduce 
carbonaceous biochemical oxygen demand (CBOD) and ammonia from the wastewater.  
Wastewater is dispersed across the media by a rotary distributor assembly that is propelled by the 
flow of water. 
 
Flows to the trickling filter are supplemented by recirculating treated effluent flows from the 
former chlorine contact tank.  The recirculating flows typically maintain a minimum flow of 1.87 
mgd over the trickling filter and biotower, which keeps conditions in the two filters conducive 
for the biological growth necessary for wastewater treatment.  Without the recirculation flows, 



 

 

Village of Perry  Clark Patterson Lee 
2012 Infrastructure Capital Improvement Plan 6-4 February 2012 

the filter media would be too dry to support healthy biofilm, which would decrease the efficiency 
of these filters. 
 
After being treated in the biotower, wastewater is then clarified in three final clarifier tanks oper-
ated in parallel.  Each of the rectangular final clarifiers is 56 feet long by 12 feet wide, with an 
average depth of 9 feet.  Sludge collected in these clarifiers is pumped back to the influent struc-
ture to mix with influent flows.  This sludge then settles out in the primary clarifiers, where it can 
flow to the digesters. 
 
At the downstream end of the final clarifiers, a 50-foot long and 12-foot wide tank was previous-
ly used as a chlorine contact tank.  The WWTF does not require disinfection at the present time, 
as subsequently the tank is primarily a flow-through tank that does not provide any additional 
treatment to the wastewater.  Recirculation flows for the trickling filter are drawn from this tank 
and pumped back to the trickling filter regularly.  After flowing through this tank, the treated ef-
fluent is then discharged from the facility, flowing through a pipe that flows down a steep 
embankment of over 170 feet to the Silver Lake Outlet. 
 
The anaerobic digesters are each 30 feet in diameter and have a high water level sidewall depth 
of approximately 19 feet, and each tank has a floating cover.  The primary digester accepts 
sludge flows collected in the primary clarifiers, and most of the sludge stabilization takes place 
in this tank.  The tank is equipped with a paddle mixing system mounted to the cover of the di-
gester in order to ensure uniformity in the digester.  Sludge in the tank also is circulated through 
a heat exchanger to maintain high temperatures that are optimal for anaerobic digestion. 
 
From the primary digester, stabilized sludge flows to the secondary digester that does not have 
any heating or mixing capabilities.  This tank allows sludge to thicken and settle out from some 
of the liquid in the sludge.  This liquid, called supernatant, contains very high concentrations of 
ammonia and CBOD, and is sent back to the head of the plant to be diluted in the influent flows 
and treated in the WWTF.  The settled sludge is pumped to the belt press in the solids handling 
shed on-site, where it is pressed and disposed.  The solids handling shed formerly housed sludge 
drying beds, but these beds have been deconstructed and the shed is primarily used as a storage 
shed for equipment and for pressed sludge. 
 

6.3 Discussion of WWTF Tasks 

Task 6.A: Meeting with Village 

Meet with Village staff to gain additional information regarding current WWTF op-
erations. 

CPL met with the Superintendent of Public Works, the Chief Operator of the WTP and 
WWTF, and other WWTF operators to inspect the WWTF and discuss issues at the plant and 
in the collection system.  Discussions with the staff allowed CPL to better understand the 
treatment processes and the challenges currently facing the operators.  The Village also pro-
vided a “wish list” of major and minor projects that it would like to undertake to ensure that 
the WWTF could continue to discharge high-quality effluent into the environment.  To aid in 
analysis of treatment processes, the Village provided treatment data, energy data, and redline 
collection system maps to CPL. 



 

 

Village of Perry  Clark Patterson Lee 
2012 Infrastructure Capital Improvement Plan 6-5 February 2012 

Specific goals and concerns of the Village for the WWTF were discussed in the visits and 
conversations with Village staff.  Some of the primary goals discussed include: 

 replacing the influent structure at the WWTF with larger, more modern, and more ef-
fective head works equipment, 

 installing additional primary and final clarifiers and replacing the controlling valves for 
these tanks, 

 coming up with a solution to limit the formation of ice in the filter media and provide 
easier and safer access to the top of the biotower, 

 expanding the sludge handling capabilities of the WWTF, 

 continuing to work to reduce inflow and infiltration (I/I) in the wastewater collection 
system, and 

 upgrading problem areas in the collection system, including pump stations. 
 
Task 6.B: Reevaluating 2001 ICIP 

Review the 2001 ICIP to reevaluate the existing conditions and history of the existing 
WWTF, updating any improvements since the 2001 ICIP. 

In reviewing the 2001 ICIP, CPL has noted the following major improvements to the 
WWTF. 

 The sludge drying beds have been dismantled within the sludge handling enclosure.  
The Village constructed a belt press building within the enclosure and installed a belt 
press to improve the solids content of sludge to be hauled away for disposal.  One of 
the former drying beds was converted into a sludge holding area to store the pressed 
sludge before it is hauled off-site.  The rest of the enclosure has been converted into a 
storage shed to house much of the equipment used at the WWTF site. 

 The primary and secondary anaerobic digester covers have been replaced since the 
2001 ICIP.  Plans were underway when the 2001 ICIP was published, and the project 
was completed in 2002.  The project also included a new cover-mounted mixing system 
for the primary digester. 

 The biogas collection and disposal system for the anaerobic digesters was also upgrad-
ed in 2001 and 2002 to bring the system up to 10 States Standards and to meet basic 
safety requirements. 

 A new heat exchanger/boiler was installed in the digester boiler building to replace the 
failed primary boiler in the summer of 2011. 

 A new generator was installed at the site in 2008 to replace the old generator and pro-
vide reliable power during emergency situations. 

 Also in 2008, the Village replaced the rails, chains, flights, and drive sprockets in the 
final clarifiers that draw sludge into the hoppers of the tanks. 

 Average daily flow estimates were revised for this 2011 ICIP.  In 2001, the existing av-
erage daily flow was 0.800 mgd, and the future average daily flow for the year 2016 



 

 

Village of Perry  Clark Patterson Lee 
2012 Infrastructure Capital Improvement Plan 6-6 February 2012 

was estimated to be 0.832 mgd.  As discussed in Task 6.D below, the existing average 
daily flow in 2009 and 2010 was 0.692 mgd. 

 
Task 6.C: Reviewing Records 

Review past reports and records for the WWTF. 

Records 

The Village provided CPL with various records to aid in completing the tasks of this re-
port.  This includes: 

 The SPDES permit for the Perry WWTF, 

 Monthly Operational Reports from the WWTF submitted to the NYSDEC, from 
January 2009 through December 2010, 

 Annual budgets and expenses, from the fiscal year 2004-2005 to the adopted budget 
for 2011-2012, and 

 Energy usage and costs at the WWTF, including gas usage at the plant and separate 
gas usage for the sludge heat exchanger. 

 
The current SPDES permit for the Perry WWTF is included in Appendix I at the end of 
this report, and a summary of the Monthly Operation Reports can be found in Appendix 
J.  Energy usage data can be found in Appendix K. 
 
Reports 

CPL had previously published an ICIP for the Village of Perry in 2001.  The 2001 ICIP 
included a thorough evaluation of the WWTF and made recommendations for future pro-
jects at the plant.  Recommendations included installing a vortex grit collector in the 
influent structure, adding additional tanks to the primary and final clarifiers and replacing 
drive assemblies in one of the clarifiers, making upgrades to the anaerobic digesters in-
cluding installing a mixing system, and converting the sludge drying beds into reed beds 
while removing the existing fiberglass dome over the solids handling area. 
 

Task 6.D: Flow and Loading Demands 

Determine future flow and loading demands at the WWTF.  Utilize available water 
usage and flow data to evaluate the impact of inflow and infiltration (I/I) on the 
WWTF, and analyze the impacts of present and future water quality regulations on 
the WWTF. 

Flows 

The 2010 U.S. Census shows a population in the Village of 3,673. Historical population 
data for the Village was obtained from the U.S. Census Bureau, and the population pro-
jections were obtained from the Genesee/Finger Lakes Regional Planning Council 
(G/FLRPC) Regional Population Forecasts, published in 2003. 
 



 

 

Village of Perry  Clark Patterson Lee 